BUTURA

FeLLo u

FOLLO STABILIS TILT

NS—EN ISO
AcroNER

CERTIFICATION AS ‘q1 €
SERTIFIKATNR. 088  NO. SO1 C
Quality system certificate




FoLLO INDUSTRIER AS

EC DECLARATION OF CONFORMITY FOR

MACHINERY AND MEDICAL DEVICES

Manufacturer: Follo Industrier AS
Address: Brekkeveien 43
1430 As
NORWAY
Herewith declares that: FOLLO STABILIS TILT (105-8060..)

- is in conformity with the provisions of the Machinery Directive (Directive
89/392/EEC, 91/368/EEC, 93/44/EEC annex I) and Medical Devices Directive
(93/42/EEC annex VII)

Class I.

21.03.02 As, Norway

/ | 4yl /ZZJ{JE‘/@

Ingar Bjerklund
Managing Director

03.08.01 Dok.nr. C-4.4.2.2.3. Rev 02 Side 1 avl

14/08/18
Side 2
Rev: 25



We congratulate you on choosing a Follo Stabilis product. This instruction information
makes i t able for you to take full advantage of the product from the first day in use.
Please read these instructions carefully before taking the product into use.

Contents: Check list, unpacking/ilnstallation, safety information, how to use,
maintenance instructions, technical specifications and spare parts list

ORDER NO.:

COLOUR:

SERIAL NO.:

FUNCTION TEST:

O Surface: No damages

O Bottom frame: Surface, screws, plastic parts

O Labels: Serial number

3 Top frame: Surface, screws, plastic parts

O Belts

O Quick release

(J 110 Voltage [ 220 Voltage

3 Tilt function

O Wheels (directional / total brake function)

O Raising / lowering

0 Battery back up

O Workbench

O Head / foot section angle adjustment

O Cushions (colour, screws, surface)

O Labels (lock/release, serial nr, warning)

O Welding: All connections

O Enclosed: Instructions

ASSEMBLED (datersign.):

END CONTROLLED (datersign.):

PACKING CONTROL: (date/sign.):

FOLLO FUTURA AS - POSTBOKS 112 - 1430 As - NORWAY

WWW.FOLLO-FUTURA.NO

14/08/18
Side 3
Rev: 25



BRUKERMANUAL

HEV BENKEN 10 CM FOR FULL TIPPING.

3}

HEVING /SENKING
TIPPE FUNKSJON

FOTBRETT
HJIERTEBRETT

oodd
oodd

WATCH
FLOOR WHEN
TILTING

KONTROLLBOKS
220V/115Vv

: 1 2 3 4 5

TILTFUNKSJON
HEV OG SENK

FOTBRETT
HJERTEBRETT

HANDKONTROLL

PIPELYD INDIKERER LADING AV
KONTROLLBOKS

2 HJUL MED TOTALBREMS

A — UTLOSERHANDTAK FOR FOTPLATE

O e =

2 HJUL MED RETNINGSBREMS B — UTLOUSER FOR HURTIGFELLING
14/08/18

Side 4

Rev: 25




FOLLO STABILIS TILT

Gratulerer med valget av et Follo Stabilis produkt. Vi har utarbeidet bruksanvisningen for at du
som kunde skal fa full utnyttelse av produktet. Les instruksjonen ngye far benken monteres
og tas i bruk. Heftet inneholder:

- Betjeningsveiledning - Vedlikehold/ettersyn
- Reservedelsliste - Tekniske spesifikasjoner
- Sikkerhetsinformasjon

FORMAL MED TIPPINGEN

Beregnet for statrening. Velg en vinkel som pasienten klarer uten ubehag. Noter
vinkelutslaget ved hver behandling. En god idé er & lese boken om tippingsbehandling som er
skrevet av fysioterapeuten Ingrid Odeen. Prgv alle funksjonene pa en kollega far tipp-benken
blir brukt for farste gang pa en pasient.

SIKKERHETSINFORMASJON

1. Sarg for at ingenting kommer i klem ved heving / senking eller tipping. Kontroller at
borreldsene pa festebeltet er uskadet og at det fester bra

2. Beskriv for pasienten hva som skal skje far behandlingen og treningen begynner.

3. Galangsomt fram med sma vinkelutslag. Ha gyekontakt med pasienten hele tiden.

BETJENINGSVEILEDNING:

LAS ALLTID HJULENE F@R TIPPINGEN BEGYNNER!

1. Legg pasienten pa benken i horisontal stilling Se til at fotsalene er i kontakt med
fotplaten. Monter alle festebeltene. Det finnes tre stykk til sammen. To smale for brystet
og hoften, og et bredere til knaerne.

2. Still inn gnsket ryggstgvinkel som kjennes komfortabel. Tipp langsomt oppover, se om
borreldsene behgver & justeres og at fgttene har kontakt med fotplaten.

3. Bordet kan na monteres. Bordet kan pa ingen mate erstatte det gverste festebeltet.

4. Justering av vinkelen pa fotplaten kan ogsa gjeres i stdende stilling. Man kan heve og
senke tipp-benken i stdende stilling. Batteribackup gjer at benken er uavhengig av
strgmitilslutning under bruk.

5. Hev benken 10 cm far full tipping.

VEDLIKEHOLD/ETTERSYN

Hver tredje maned sjekkes fglgende:

e Smgr av og til bevegelige deler med litt olje.

e Slark i stropper og handtak ma rettes opp slik at feilen ikke forverres.

e  Buyitt alle slitte deler slik at alt fungerer tilfredsstillende.

e Borrelaser er forbruksvare og skal byttes ut sa snart de ikke laser ordentlig.

TILBEHZR
Ekstra stor fotplate.

TEKNISKE SPESIFIKASIJONER

Min/max hgyde 55-93 cm
Tippingsvinkel: 0-80°
Fotplatevinkel -20 + 5°
Ryggstattevinkel 0-35°
Maks. belastning 170 kg
Vekt 112kg
Lengde 197cm
Bredde 70cm

Fire Linakmotorer med Batteribackup.

oBs!

ETTER UTPAKKING, SKAL BATTERIENE LADES | JORDET KONTAKT 230V | MINST 12
TIMER. ETTERLAD BATTERIENE HVER KVELD HVIS DET BENYTTES BATTERIDRIFT.
BATTERIENE KAN IKKE OVERLADES.

NZDSENKING AV TIPP-BENKEN

HOLD | HANDTAKET SOM FINNES PA BENKPLATENS BAKSIDE OG VRI RATTET B.
HOLD IMOT PASIENTENS TYNGDE OG FELL LIGGEFLATEN NEDOVER. (MAN MA
HOLDE | HANDTAKET HELE TIDEN). SLIPPES RATTET B GAR DEN AUTOMATISK | LAS.

FoLLo 14/08/18

Follo Futura AS, Brekkeveien 43, N-1430 As FUTURA

Side 5

NORWAY Rev: 25



BRUKERMANUAL

HOJ BANKEN 10 CM FORE MAX TIPPNING

OBS!
SAKERSTALL ATT BADA LASHANDTAG A

TILL FOTPLATTA AR | LAST LAGE INNAN TIPPNING

2 HJUL MED RIKTNINGSSPARR

——— 7T PIPLJUD FRAN MOTORN.
2 HJUL MED TOTAL BROMS

A — UTLOSER HANDTAG FOR FOTPLATTA
B — VRED FOR NODSANKNING.

3

O O HOJ,/SANK
O 0O T/F’PN//‘\{G
] O FOTSTO?
] O RYGGSTOD

WATCH
FLOOR WHEN
TILTING

NAR BATTERIERNA BOR LADDAS KOMMER

KONTROLLBOKS
220V,/115V

: 1 2 3 4 5

TIPPNINGS FUNKTION
HOJ OCH SANKNING

RYGGSTODSVINKEL
HANDKONTROLL

S I N

FOTSTOD, VINKELINSTALLNING

14/08/18
Side 6
Rev: 25




<§> FOLLO STABILIS TIPPBRADA

Gratulerar till valet av en Follo Stabilis produkt. Vi har utarbetat bruksanvisningen sa att Ni
som kund skall fa full utbyte av produkten. Las instruktionen noga innan Tippbradan
monteras eller tas i bruk. Haftet innehaller:

- Underhall/Oversyn
- Tekniska specifikationer

- Bruksanvisning
- Reservdelslista
- Sakerhetsinforrmation

MALET MED TIPPNINGEN:

Avsedd for statraning. Valj en vinkel som patienten klarar utan obehag. Notera
vinkelutslaget vid varje behandling. En god ide &r att Idsa boken om tippningsbehandling
skriven av Sjukgymnast Ingrid Odeen. Prova alla funktioner pa en kollega innan tippbradan
anvands forsta gangen pa en patient.

SAKERHETSINFORMATION:

1. Setill att ingenting kommer i klam vid hdj- och sénkning eller tippning
Kontrollera att kardborrebanden pa slyngorna ar i god kondition och faster bra.

2. Beskriv for patienten vad som skall handa innan behandling och traning satts
igang.

3. Ga langsamt fram med sma vinkelutslag ha 6gonkontakt med patienten.

BRUKSANVISNING:
LAS ALLTID ALLA HJUL INNAN TIPPNING PABORJAS!

1. L&gg patienten pa britsen i horisontallage.
Se till att fotsulorna trycker mot fotplattan. Montera alla sadelgjordar, det finns tre
stycken.
Tva smala for brostet och hoften samt ett bredare for knéana.

2. Stall in 6nskad ryggstodsvinkel som kanns bekvamt. Tippa langsamt uppat, kolla
om sadel-gjordarna behdover justeras och att fotterna star mot fotplattan.

3. Bord kan nu vid behov monteras. Bordet far inte utan vidare ersétta 6vre
sadelgjord.

4. Vid behov kan fotledsvinkeln justeras &ven i staende.
Man kan hoja och sénka tippbréadan i upptippat lage. Batteribackup finns inbyggd
som ger Mdjlighet att oberoende av vagguttag anvanda tippbréadan.

Follo Futura AS, Brekkeveien 43, N-1430 As
NORWAY

UNDERHALL/OVERSYN

Var tredje manad:
1. Smdrj rorliga delar med lite olja.
2. Atgarda glapp och oljud s& att felen inte férvarras.
3. Byt alltid slitna delar sa att allt fungerar tilfredsstéallande.
4. Sadelgjordar ar férbrukningsvaror och skall bytas ut sa snart de inte laser.

TILBEHOR:
= Extra stor fotplatta.
=  Héfte om tippbradesbehandling.

TEKNISKA SPECIFIKATIONER:

MIN/MAX HOJD. 55-93CM
TIPPNINGSVINKEL 0-80 GRADER
FOTPLATTEVINKEL -20-+5 GRADER
RYGGSTODSVINKEL 0-30 GRADER

FYRA LINAKMOTORER MED BATTERIBACKUP.

MAX BELASTNING 170 KG
VIKT 112 KG
LANGD: 197CM
BREDD: 70CM
OBS!

EFTER UPPACKNING PABORJA LADDNING i JORDAT UTTAG 230v i MINST 12
TIMMAR.

UNDERHALLSLADDA VARJE NATT OM NI ANVANDER BATTERIDRIFT.

KABELN TILL VAGGUTTAGET KAN AVEN SITTA | HELA TIDEN UTAN ATT OVERLADDA
ELLER SKADA BATTERIERNA

TIPPBRADANS SNABBFALLNINGSFUNKTIONN.

GOR SA HAR:

HALL | HANDTAGET SOM FINNS PA LIGGYTANS BAKSIDA VRID VREDET B. HALL
EMOT PATIENTENS TYNGD OCH FALL LIGGYTAN NEDAT. SLEPPS VREDET B ER
DEN | AUTOMATISK LAST LAGE

FOLLO I UTURA 14/08/18
Side 7

Rev: 25



USE INSTRUCTION

RAISE TABLE TO A MINIMUM OF 10 CM BEFORE FULLY TILTING HAND CONTROLL

RAISING /LOWERING

1 O

] OOl 7L FuncTion
1 [l FooTPLATE
O O

HEAD SECTION

BEEP SOUND INDICATES
——— CHARGING OF CONTROL BOX BATTERIES

2 WHEELS WITH ALLROUND BRAKES
CABLE CONNECTING

CONTROLL BOX
220V/115V

: 1. 2 3 4 5

TILT FUNCTION
RAISING /LOWERING

FOOTPLATE
HEAD SECTION

HAND CONTROL 4408118

Side 8
Rev: 25

A — RELEASE HANDLE FOR FOOTPLATE

IS S OV N

2 WHEELS WITH DIRECTIONAL BRAKES B — RELEASE FOR QUICK LOWERING




‘FOLLO STABILIS EL.TILT

Congratulations on choosing a Follo Stabilis product. This manual enables you to take full
advantage of the product from the first day in use. Please read these instructions carefully
before faking the product into use. Contents:

- Maintenance instructions
- Spare parts list

- How to use
- Technical specifications
- Safety information

HOW TO TRAIN:

The El-tilt is used for training to an upright position. Choose an angle so that the patient can
exercise comfortably. Note the angle each session. Try all the functions on a colleague
before the El-tilt is used on a patient.

SAFETY INSTRUCTIONS:

1. Ensure that nothing gets entangled in the moving parts while the product is used.
Be sure that the Velcro is in proper condition and that the belt can be properly
fastened.

2. Describe to the patient what the exercise comprises before the treatment.

3. Make slow process with small angular deflections. Keep eye contact with the
patient at all times.

HOW TO USE:

1. The patient may lay down on the bench when it is horizontal. Make sure that the
sole of the foot is in contact with the foot plate.

Strap on the belts. There are three belts: Two small for the torso and hip, and one
large to knees.

2. Adjust for the back rest to a comfortable position. Tilt the bench slowly upwards
and adjust the belt if necessary. Check that the feets are resting on the footplate.
Tighten or loos the Velcro as necessary.

3. The table can be assembled now if wanted. The table can not be used instead of
the upper fastening belt.

4. The angle of the footplate can be adjusted while the bench in a upright position.
You can raise and lower the bench also in the upright position. The battery back up
enables you to operate the tilt table not being connected to a main power

Follo Futura AS, Brekkeveien 43, N-1430 As
NORWAY

MAINTENANCE INSTRUCTIONS:

Check the following at reqgular intervals (every third month):
1. First clean then lubricate moving parts often by using a little Vaseline oil.
2. Freeplay in such things as straps and handles should be adjusted immediately to
avoid further wear and tear.
3. Change worn fixing screws etc. to ensure the equipment functions satisfactorily.

EXTRA EQUIPMENT:
= Large foot plate

TECHNICAL SPECIFICATIONS:

Min/max height 55-93cm
Tilt angle 0°-80°
Foot plate -20°-+5°
Back rest 0°-30°
Four 24V Linak motors Maximum load 170kg
Weight: 112 kg
Length: 197cm
Width: 70cm
IMPORTANT:

AFTER UNPACKING, THE BATTERIES SHOULD BE CHARGED FOR AT LEAST 12
HOURS USING A GROUNDED, 230V OR 11 OV SOCKET. IT IS RECOMMENDED THAT
THE BATTERIES BE RECHARGED OVERNIGHT IF A MAINS POWER SUPPLY IS NOT
USED. THE ELECTRICAL PLUG MAY REMAIN IN THE SOCKET WITHOUT HARMING
THE BATTERIES.

QUICK RELEASE TILT FUNCTION:

USE THE HANDGRIP AT THE REAR OF THE BENCH, AND TURN THE HANDLE
WHICH IS ATTACHED TO THE TILT MOTOR. THE TILT FUNCTION CAN BE MOVED BY
HAND. RELEASE THE HANDLE AND THE TILT FUNCTION AUTOMATICALLY LOCKS.

FOLLO I UTURA 14/08/18
Side 9

Rev: 25


http://etc.to/
http://socket.it/

ANWENDER INSTRUKTION

Kipptisch um etwa 10 cm bevor Kippen hochfahren

Handkontroll

Hoch/Runter

] []| Nach Oben/Unten
1 [ Kippfunktion

[] []]| FuBplatte

[] [] | Kopfteil

Beim Aufladen der Akkus ertont einen Tonsignal

2 Umlenkorollen mit Feststellvorrichtung
Kontrollbox Anschiisse

220V/115v

. Kippfunktion
. Nach Oben/Unten

FuBplatte
Kopfteil
5. Handkontroll

AU N =

A — Auslicsehebel flir FuBplatte

2 Umlenkrollen mit Richtungssperren B — Ausldsehebel flir Notabsebkung

14/08/18
Side 10
Rev: 25




@ FOLLO STABILIS EL. KIPPTISCH

Herzlichen Gliickwunsch zu lhren neuen Follo Stabilis Produkt.
Bitte lesen Sie die Bedienungsanleitung sorgféltig, bevor Sie das
Geréat in Betreib nehmen.

Inhalt:

- Bedienung — Wartungsinstruktionen

- Technische Spezifikation — Ersatzteilverzeichnis
- Sicherheitsinformation

Ubungsanleitung:

Der Kipptisch wird verwendet um z. B. bettlagerigen Patienten

in der stehenden Position verschiedenen Aktivitaten zu Uben.
Wabhlen Sie eine fur den Patienten akzeptablen Neigung.

Notieren Sie den Wert (Clinometer ist Standard) bei jeder
Ubungseinheit.

Testen Sie zuerst die verschiedenen Eistellungen an einem Kollegen
bevor Sie das Gerat fur Patienten einsetzen.

SICHERHEITSANWEISUNGEN:

1. Stellen Sie sicher, dass keine Fremdgegensténde in der Mechanik des
Gerats wahrend den Gebrauch raten kénnen.

2. Uberpriifen Sie die Klettbandverschliisse der Befestigungsgurte
auf deren festen Halt sodass der Patient stets gut gesichert ist.

3. Erklaren Sie den Patienten den bevorstehenden Ubung griindlich!

4. Fangen Sie langsam, mit einer geringeren Neigung an und halten
stets Augenkontakt mit dem Patienten.

5. Der Kipptisch kann nicht mit Patient in die aufrechte Position
bewegt werden — SEITLICHE KIPPRISIKO!

BEDIENUNG:

1. Platzieren Sie den Patienten auf der Liege nur in der horizontellen
Position. Stellen Sie fest dass die Fii3e die Ful3platte erreichen.
Befestigen Sie den Gurten: Drei Stiick; zwei Kleine fiir Torso und Hifte
und einmal Grof3 fiir die Knien.

2. Stellen Sie das Ruckenpolster in einer komfortablen Position.

Fahren Sie die Liegeplatte langsam nach oben und justieren Sie
bei Bedarf die Gurte nach (I6sen oder fester anziehen).
Stellen Sie sicher dass die Fuf3e an der FuRplatte gut anliegen.

3. Der Ubungstisch kann jetzt befestigt werden. Bitte beachten Sie,
dass der Ubungstisch nicht den oberen Gurt ersetzen darf!!

4. Die Neigung der FuR3platte kann mit der Liegeplatte in der ausrechten
Position justiert werden.

Sie kdnnen ebenfalls die Hohe der liegeplatte in der aufrechten
Position variieren.

Dank der Akkus kdnnen alle Eistellungen getétigt werden, auch wenn
der Kipptisch nicht ans Stromnetz angeschlossen ist.

WARTUNGSBESTIMMUNGEN:

Bitte regelmaRig (jeden dritten Monat) folgendes tberprifen:

1. Reinigen und schmieren Sie bewegliche Teile mit etwas Silikondl.

2. Samtliche Befestigungen und Schraubverbande auf deren festen
Sitz Uberprifen.

3. Ausgeleierte SchraubVerbindungen missen ausgetauscht werden,
um die sichere Funktion zu gewébhrleisten.

ZUBEHOR:
GrolRere FuBplatte

TECHNISCHE SPEZIFIKATION:

Min/max Hohe: 55-93cm
Kippneigung: Von 0° bis +80°
Fulplatte: Von -20° bis +5°
Ruckenteil: Von 0° bis + 30°
4 St. 24V Linak Hubmotoren
Maximale Belastung: 170kg
Gewicht: 112 kg
Lange: 197cm
Breite: 70cm
WICHTIG:

Nach dem Auspacken sollen die Akkus fur mindestens
12 Stunden aufgeladen werden.

Nutzen Sie ausschliel3lich geerdete Steckdosen.

Wir empfehlen dass das Gerét Uber-Nacht geladen wird.
Der Stecker kann in der Steckdose bleiben ohne den
Akkus zu beschadigen.

NOTABSENKUNG:

Betatigen Sie den Handgriff am hinteren Ende der Liege.
Drehen Sie den Griff an den Neigungsmotor.

Die Liege kann jetzt manuell bewegt werden.

Bei loslassen den Handgriff rastet die Liege wieder ein.

14/08/18
Side 11
Rev: 25



Follo Stabilis Tilt 105-80600¢

Side 12
Rev: 25

FoLLE ; FUTURA
14/08/18




Follo Stabilis Tilt
105-806001

14/08/18
Side 13
Rev: 25




Follo Stabilis Tilt
105-806011

14/08/18
Side 14
Rev: 25




t 109-806x¢x

Follo Stabilis Tl

FoLLoe ; FUTURA

14/08/18
Side 15
Rev: 25




Follo Stabilis Tilt 105-806xXxXx

Pos |Qty JRef. no. Dim Benevnelse Description
111 222-01 BUNNRAMME LOWEFRAME
2 |1 222-02 BAKRE VUGGE REAR CRADLE
3|1 222-03 FREMRE VUGGE FRONT CRADLE
412 222-04 DVRE AKSLING TIL VUGGE UPPER CRADLE
514 222-05 NEDRE AKSLING TIL VUGGE LOWER CRADLE
6 | 1 222-06 [TOPPRAMME UPPER FRAME
711 222-07 PUTERAMME TO PUTER CUSHION FRAME
8 |1 222-08 AKSLING TIL PUTERAMME AXLE FOR CUSHION FRAME
9 | 2 |560-000487 M8x30 [INNV.6KT. SKRUE SCREW
10 | 4 |572-001979 28,4 |POM SKIVE POM WASHER
1)1 222-11 UTLGSER EJECTOR
121 222-12 HANDTAK FOR UTL@SER EJECTOR HANDLE
13|11 222-13 HJERTEBRETT HEART BOARD
14 | 1 |586-000100 IGASSFJAR 800N IGAS SPRING 800N
15/ 1 222-15 FOTPLATE FOOT PLATE
161 222-16 FOTPLATESTATIV FRAME
7] 2 222-17 LASEHENDEL FOR FOTPLATE LOCKING HANDLE FOR FOOT PLATE
18| 2 222-18 HOLER FOR HANDTAK FIXATION FOR HANDLE
19| 2 222-19 HANDTAK FOOT PEDAL LOWERING/RAISING
20| 2 222-20 DISTANSERING TIL FOTPLATE WASHER
21 | 1 |597-222-23 ARBEIDSBORD ORKBENCH
23 | 2 |591-002841 | GL22  |PLASTINNSATS PLASTIC PLUG
24 | 1 |572-001946 | ©@10,5 |PLAST UNDERLAGSSKIVE PLASTIC WASHER
25 | 4 |570-003321 210 ISPRENGSKIVE LOCK WASHER
26 | 1 222-26 RAMME TILARBEIDSBORD FRAME FOR WORKBENCH
27| 2 222-27 [TELESKOPHOLDER FOR ARB.BORD FIXATION
28 | 2 222-28 STRAMMEMUTTER FOR ARB.BORD  NUT FOR WORKBENCH
29| 1 222-29 ISTORT BELTE FOR TILT LARGE BELT FOR TILT
30| 2 222-30 LITE BELTE FORTILT SMALL BELT FOR TILT
31| 2 222-31 ISKINNE FOR PUTERAMME RAIL FOR CUSHION FRAME
32| 2 222-32 BELTESTOPPER FOR SKINNE BELT FIX
33 | 2 |532-002915 2100 HJUL MED TOTALBREMS WHEEL
34 | 2 |532-002916 2100 HJUL MED RETNINGSBREMS WHEEL
35 | 4 591-002843 | E 60X60 |PLASTINNSATS PLASTIC PLUG
36 | 11 |562-001891 M10 LASEMUTTER LOCKINGNUT
37 | 20 |572-001959 210 UNDERLAGSSKIVE WASHER
38 | 4 |560-001888 | M10x30 [NNV. 6KT. SKRUE SCREW
39 | 12 |531-003797 SINTR. OLJEBRONSELAGER BRONZE BEARING
40 | 10 |575-004190 ISTARLOCK ISTAR LOCK
41 | 12 |560-003714 M8x8 ISETTSKRUE 6KT. INNV. BOLT
42 | 4 |591-001963 | SW19 |PLASTHETTE PLASTIC CAP
43 | 2 |560-002042 | M12x55 6.KT SKRUE SCREW
44 | 6 |572-001848 212 UNDERLAGSSKIVE WASHER
45 | 2 |562-001844 M12 LASEMUTTER LOCK NUT
46 | 1 |560-002824 | M8x35 |6KT. SKRUE BOLT
47 | 1 |591-001964 | SW17  |PLASTHETTE PLASTIC PLUG
48 | 2 |591-000197 | 12x12  |DEMPER ICUSHION
49 | 4 |591-002043 | F50x30 [PLASTINNSATS PLASTIC PLUG
50 | 2 |591-003609 | F 50x30x3 |PLASTINNSATS PLASTIC PLUG
51 | 1 |560-001933 | M10x35 BKT. SKRUE BOLT
52 | 2 |560-000790 | M8x50  [NNV. 6KT. SKRUE BOLT
53 | 8 |572-001979 @8 UNDERLAGSSKIVE WASHER
54 | 10 |562-001846 M8 LASEMUTTER LOCKINGNUT
55 | 2 |560-000691 | M10x40 6 KT. SKRUE SCREW
56 | 1 |670-004201 MOTOR LA 28 MOTOR
57 | 1 |670-004233 KONTROLLBOKS ICONTROLBOX
58 | 1 |670-004202 MOTOR L 32 MOTOR
59 | 2 |560-000315 | M10x65 [INNV.6KT. SKRUE BOLT
60 | 2 |567-001920 | M8x20 RATT WHEEL

Pos |Qty JRef. no. Dim Benevnelse Description
61 | 2 591-002684 95x100 |PLASTHETTE PLASTICPLUG
62 | 4 591-002438 GL 25 PLASTINNSATS PLASTIC PLUG
63 | 1 591-000481 E25x25 |PLASTINNSATS PLASTIC PLUG
64 | 4 572-001893 a5 STOPPSKIVE WASHER
65 | 4 560-006063 M5x16  |SKRUE SCREW
66 | 2 591-000196 PLASTHANDTAK PLASTIC HANDLE
67 | 4 567-001923 M8x15 RATT WHEEL
68 | 2 567-003925 M8x35 LASESPAK
69 | 2 591-003302 F10x30  PLASTINNSATS PLASTIC PLUG
70 | 2 560-002579 M8x16  [INNV. 6KT. SKRUE SCREW
71 | 1 | 472-105-80620-* PUTESETT ICUSHIONS
72| 2 570-002039 a8 BOLGESKIVE WAVE WASHER
73] 1 670-004232 MOTOR 34320 F MOTOR
74 | 1 670-004234 MOTOR LA 12 MOTOR
76 | 1 670-004236 HANDKONTROLL HAND CONTROL
7711 560-002028 M6x60 INNV.6KT. SKRUE SCREW
78 | 6 560-000273 M6x45 |SKRUE SCREW
79| 2 560-000314 M8x90  BKT.INNV.SKRUE SCREW
80 | 2 560-000367 M10x50 |SKRUE SCREW
81| 3 591-002581 SW13 PLASTHETTE PLASTIC CAP
82 | 1 560-000367 M10x50  BKT.INNV.SKRUE SCREW
83| 6 561-001963 @3,5x9,5 [SCREW SKRUE
84 | 1 577-112487 WIRE WIRE
85| 1 572-000258 a3 STOPPSKIVE WASHER
86 | 2 222-83 @10.2 |PLASTSKIVE PLASTIC WASHER
83 | 4 630-002676 PLASTSKIVE PLASTIC WASHER
89 | 2 562-002006 M4 LASEMUTTER LOCK NUT
90 | 2 222-21-1 PLATE PLATE
91 | 2 590-000529 TAPE TAPE
92 | 2 12908-2-7 PIL ARROW
93 | 2 560-003928 M4x10  |SKRUE SCREW
94 | 4 561-001965 @3,5x16  |SKRUE SCREW
9% | 4 567-003925 M8x30  [LASESPAK LOCK HANDLE
97 | 8 572-001847 8 SKIVE WASHER
98 | 8 561-000761 @?5x30  |SKRUE SCREW
99 | 2 222-82 SKINNE BAR
100 1 12938-1 PLATE PLATE
101 2 222-81 TOPPSKINNE TOP BAR
102| 6 560-000273 M6x45  |SKRUE SCREW
103| 8 560-000272 M6X40  |SKRUE SCREW
105 1 482-222-33* HEL PUTE ISOLID CUSHION
106 | 4 560-001889 M6X20  |LASESKRUE SCREW
107 | 4 562-001850 M6 LASEMUTTER LOCK NUT
108 1 105-806007 FOTBRETT EKSTRA FEET BOARD
109 1 560-002825 M8x35  BKT. SKRUE SCREW
110| 4 572-001892 4,2 SKJERMSKIVE WASHER
111 4 574-002560 11,1 GUMMIKLIPS BRACKETS
112 1 222-40 PUTERAMME HEL PUTE ICUSHION FRAME
113] 2 591-004178 F60x30x3 |PLASTINNSATS PLASTIC PLUG
114 1 560-003928 M4x10  MASKIN SKRUE SCREW

*) Four different colours.

Follo Futura AS, Brekkeveien 43, N-1430 As

NORWAY

14/08/18
Side 16
Rev: 25



Service points

|

Check all screws and nuts on the bench.

2. Check all bolts on the bottom frame,

lifting cradles and topframe.

Check all star locks.

Check the foot plate for cracks.

Check the handles on the coushion

frame.

Make sure the emergency release are

working.

Check all set screws.

Check all motor fittings for cracks.

Lubricate all moving points.

0. Need the paint to be improved, use
color RAL 9006.

11. Check the belts (two small and one

large) for any damage.

12. Moisten a cloth (on the marked

commonly used cleaning /

disindefectant) and wipe off. NOTE:

Alcohol based aegent should not be

used on plastic covers or cushions.

o uhw

WO oN

Handle .
13. Check the cushions for any damage or
cracks.
Emergency release
Set screw
Star lock—]

14/08/18
Side 17
Rev: 25



	Follo Stabilis Tilt Instruksjon.pdf
	FOLLO STABILIS TIPPBRÄDA
	SÄKERHETSINFORMATION:
	UNDERHALL/ÖVERSYN
	TILBEHÖR:
	TEKNISKA SPECIFIKATIONER:
	OBS!

	FOLLO STABILIS EL.TILT
	HOW TO TRAIN:
	SAFETY INSTRUCTIONS:
	HOW TO USE:
	MAINTENANCE INSTRUCTIONS:
	EXTRA EQUIPMENT:
	TECHNICAL SPECIFICATIONS:
	IMPORTANT:





